Yocair?X

oG

SERIOUS ABOUT BACING



Contents _

Congratulations
Introduction

Before you begin
Assembly

Safety Notes — IMPORTANT
Symbol Reference Key
Assembly Instructions
Exploded View

Parts List Standard Parts
Parts List Option Parts
Team Durango Ltd

Bx

Congratulations
Ao raAD 3y
[FUsIC
#EILTHIIC
REDEHIC-EE !
SURIWITPLIA
#HAII T

REHE

IN—I)A+

AT avIN\—IUA+
Team Durango Ltd

Inhaltsverze_

Herzlichen Gliickwunsch
Einfihrung

Bevor Sie anfangen
Zusammenbau
Sicherheitswarnungen - WICHTIG
Symbol Schliissel
Montage Anleitung
Explosionsansicht
Ersatzteileliste
Tuningteileliste

Team Durango Ltd

H$%

il "‘E’Jﬂu)\
ltl:ll:l —
éﬂ’a‘é'ﬁ“ﬁiﬂﬁﬁ
A%

REMM - EE!
YRR FFSLRA
SRR
1RIEE
—RHFR
UM RMR

Team Durango

EARIER




EXGIN

Congratulations Herzlichen Glickwunsch XRIEE 10

Congratulations on purchasing your new DEX410 from Team Durango!
You are clearly serious about racing - serious about winning!

Herzlichen Gluckwunsch zum Kauf lhres nheuen DEX410 von Team
Durango! Sie meinen es eindeutig ernst mit Racing — ernst mit dem
Gewinnen!

Team Durango DEX410 NF—D ZEAESOHTES ZENET !

FREEBNTEAM DURANGO DEX410f¢) 7 2= Bl BA—%t 3538 5 B Fil A5 5m 21
PN,

SLH/IYSAEIY AN

Introduction Einfihrung 4 > rB& S 3> FERNAH

The DEX410 was designed in Germany, and tested by some of the
world’s best R/C racers. The list below is a who's who of world-class R/C
racers, and some of their achievements with Team Durango cars:

Der in Deutschland konstruierte DEX410 wurde von einigen der
weltbesten RC-Car Fahrern getestet. Die untenstehende Liste ist ein
Who's who der Weltklassefahrer und einige ihrer Erfolge erzielten sie mit
Team Durango Fahrzeugen:

DEX410[& KA YTTHAvEh, HRTELE MY TIUSRDR/CKS AN
—I2kYTFREEhFELZ, FiElZZThFETIZTeam Durango7 R0 + &
ATH—%FSA T LIERICESAN—ERBOMNELI-FRES LULVERE
<Y,

DEXA410/& & i 48 [ i g B vH AL 11973, H BRIP4 F 2 kiilik
AR RS . FRANS G ARESHIMNR S S 2R a5 .

3.

TS

Driver Result

Ebi Beck Four times German champion (Stock-class)

Ari Bakla 1st f&f# , Australian Championship, 2001

Billy Easton 5th, 5 {iz , World Championship, Japan, 2007

Scott Brown 6th , 6 {iZ , Cactus Classic, USA, 2002

Hupo Honigl 1st, {28% , European Championship Warm-up, Austria, 2006

4th , 4 {iL , European Championships, Austria, 2006

Roland Macho

2nd #{EB#% , European Championship Warm-up, Austria, 2006
6th , 6 i , European Championships, Austria, 2006

Craig Drescher

3rd, 3 {if , European Championship, England 2002

Mark Pavidis

1st, {28 , Cactus Classic, USA, 2002
6th , 6 {3 , World championship, South Africa, 2002

Atsushi Hara

1st, #28% , World Championship Warm-up, Italy, 2005
9th , 9 {i , World Championship, Italy, 2005

Marc Reinhard

9th , 9 {iZ , European Championship, France, 2005

Jorn Neumann

1st, 8% , European Championship, Finland, 2004
10th , 10 {z , World Championship, Japan, 2007

Peter Pinisch

Vice European Champion, Austria 2003, Italy 2004
5th, 5 {iz , World Championship, Italy 2005

Travis Amezcua

1st, 8% , World Championship Warm-up, USA, 2003
3rd, 3 {if , Cactus Classic, USA, 2003




Introduction Einfihrung 4 > ~rB& 2 3> FERNAH

The DEX410 was designed for dedicated and talented R/C racers - it was
designed for you! Team Durango’s innovative designs and incredible
attention to detail mean that when you race a Team Durango car, you are
racing a true performance machine.

Team Durango stands for quality, excellence, performance and value.

Some of the features which make your DEX410 an ultimate racing
machine include:

» Aluminium chassis with perfect weight distribution

» Metal gear differentials

« Shock-absorber protective drive-boots

« Driveshaft protective drive-boots

« Extra-thick front and rear shock absorber towers

* Quick-release battery mounts (Sub-C / LiPo)

* Quick release slipper-clutch and spur-gear

« Incredibly quick gear access (the front diff. can be removed with
only six screws)

One of the things that really sets your DEX410 apart from the competition
is the innovative design of its drive train. Every detail has been
considered in its revolutionary design, enabling incredible efficiency and
speed, and a super-narrow chassis with a very low centre-of-gravity. The
ultra-durable gear differentials ensure that there is no transmission slip,
other than what you choose to dial-in on the precision slipper-clutch.
The result is maximum traction on any type of track, indoors or outdoors.
The brand new design that IS the DEX410 is setting a new standard for
competition R/C cars.

Der DEX410 ist speziell konstruiert fir engagierte und talentierte RC-
Racer — Er wurde konstruiert fur Sie! Team Durango’s innovatives Design
und seine unglaublichen Details bedeuten fur Sie, wenn Sie ihn fahren,
eine echte Performance Maschine zu steuern.

Team Durango steht flr Qualitéat, Spitzenleistung und Wertigkeit.

Einige der Features, die den DEX410 zum ultimativen Rennfahrzeug
machen, sind:

* Aluminium-Chassis mit perfekter Gewichtsverteilung

» Metall Kegelrad-Differentiale

» StoBdémpfer Schutzmembrane

* Antriebskardans Schutzmembran

« Schnellverschluss Akkuhalterung fiir Sub-C und LiPo Akkus

« Schnellverschluss fiir Mittelantrieb

« Superschneller Zugang zu den Differentialen durch I6sen von
nur 6 Schrauben

« Unglaubliches Handling und Beschleunigung

Eines der Dinge, die den DEX410 von Rest der Konkurrenz abhebt, ist
sein innovatives Design des Antriebsstranges. Jedes Detail in seinem
revolutiondren Design wurde beachtet, um eine herausragende Effizienz
und Beschleunigungsvermégen zu gewéhrleisten, sowie einen extrem
niedrigen Schwerpunkt in einem &ul3erst schmalen Chassis zu vereinigen.
Die ultra-stabilen Kegelrad-Differential sichern eine durchrutschsichere
Beschleunigung ohne jegliche Antriebsverluste. Der Prézisions-Slipper
ist ohne weiteren Ausbau von auf3en einstellbar. Das Resultat dieser
einzigartigen Komponenten gewéhrt eine unglaubliche Beschleunigung
auf jeder Strecke, Indoor, oder Outdoor. Mit diesem einzigartigen Design
setzt der DEX410 einen neuen Standard fur Wettbewerbs RC-Cars.

DEX410[F&E#DA 7O —FL—Y—RAIFICTHIvSnhFEL - £
3. HET=DBHIZ!

FEHFMLETY A O EMEICET I > THEYIAEhIzTeam Durango
DELTL—L 009 2EFS, HBEE=DHLDTT.

Team Durangold#5fE. ME. /XT7+—<T VX, FLTEFDMEIZEL
THEREZHEELEL .

A/ 777772
(177 LI 77



DEX410A % D2 D HIZ & YDEX410IFEEIZETIBOT OV &G Y FE
L7=,

FEELGEENTVRERBELETILES Oy —

S ABRILEXTFTTFIFLIUUYIL

slavwsiyRTaFo R IT—Y

- RSAJoy o RTOFo R T—Y

-ELETa vy aT— (R R/ UT)

Ay oY) —R /Ny T1)—< 2> ;NIMH/ LiPo)

ALY YY—RRY yIN—T Ik & RIS—FTF

S HOAVIOXTTFIOER (A EFTFIFERDKRCENTETT I+
R H[RE

CEBDOND R TERE—F

DEX410MRE—FRIZERE#31 =6 LTS 1H0D. THITEHMZERE
RDTHAUTY, HoWIZHENISEZON, EGHNETFAUES
AN UIEFREBELLWRE—FEEHEEFMILELZ, 22
DI UDHEHBTHIBFIFO—v—EREBEDLDHZTORE— FIZEB
LTWET., aMAMZERBLEX7TI7LoivLETLESay
RN YR—=U Sy FIZEYEY FSNELUEDERERORY) v TEHLLE
LET, CNIZKYHERRBET7ORRET7 A2 F7H—F v MZIHWLT
BICREG RSV aVEBDIENTEETT . DEX410[Ea U RF o >
IVRICH—DEREYYIRLFHHER IV E—FTL U TT.

DEX410#2 L ARG TAINTE FITER - 2 L AR &
AT

Team DurangofCE AR E . sk, Haes e B RmE .

DEX410UM T 1 T 245, &35 17 UL B4R
A LA B ARG AR A

c GBS ZERRG

o BERARIPE

LR FHILTEAR S

« JR LR (1 1 S 8 A% S

5.

o BRI LI
o PRI ep 2 O S IR AT AR
s THEPGETR IR R GE (AT IS I0TRAR, (TR SAURLL)

FLIEfH1E IDEXA10/8 9 38 A &5 i 2 EMABF 1L 3 Rt Pra Al
FERAEIE, O EFENEFEAIER Bz b & N Sl 520
fig, SBMCHCE ORI AL i FH L I ZE i e 5 1 AT s IR
WIRES, RREsE R E R I R ES) ) feh. AR MR IEE, ENES
Wod, EIBWAEFLLT, COARICILR T &M 35 Jbr k.

Before you begin Bevor Sie anfangen £ &I 43R 8

This manual contains detailed step-by-step instructions to show you how
to assemble and set-up your new DEX410 for optimum performance. We
want you to get the most out of your new racing machine, so we suggest
that you read this manual through, from cover to cover, before beginning
assembly. All Team Durango products are manufactured to the highest
possible standards, so should you find any parts difficult to assemble,
please check that you are assembling them correctly.

If you don’t follow these instructions exactly, you may damage parts of
your DEX410.

If, for any reason, you decide that you do not want your DEX410, you
must not begin assembly. Your DEX410 cannot be returned to
your Team Durango dealer for a refund or exchange if it has been fully or
partially assembled.

Diese Bauanleitung beinhaltet detallierte Step by Step Anweisungen,
die Ilhnen zeigen, wie Sie lhren neuen DEX410 zusammenbauen und
einstellen mussen, um die optimale Leistung zu erreichen. Wir méchten,
dass Sie das Maximum aus lhrer neuen Renn-Maschine herausholen
kdnnen und bitten Sie, diese Bauanleitung vorn bis hinten durchzulesen,
bevor Sie mit dem Zusammenbau beginnen. Alle Team Durango Produkte

A/ 777772
(177 LI 77



werden in den héchstmdglichen Standards produziert. Sollten Sie ein
schwierig zu montierendes Bauteil finden, priifen Sie bitte, ob es sich um
das richtige Teil handelt und ob Sie es richtig montiert haben.

Wenn Sie lhr Fahrzeug nicht nach der Bauanleitung zusammenbauen,
kdnnten Sie lhren DEX410 beschéadigen.

Wenn Sie aus bestimmten Griinden lhren DEX410 nicht haben wollen,
mussen Sie ihn nicht zusammenbauen. |hr DEX kann nicht von lhrem
Team Durango Handler zurick genommen werden, wenn das Fahrzeug
ganz, oder auch teilweise montiert wurde.

ZOY= AT ILTIEIDEXAIODMII TICHEABEERT v T4 T
v T, BITREDN I+ —I U RE5|SHITMIAEFRHL T
WET, ARREEIAETOL—2 00T L E—REBTEHL
WYL UTTDT, MNATNIIAR A7 IILEER—CHENDIBLEHE
HLEF, Team DurangoPETHI L UIEEWNRESEOTICEE S
NTW3E%E. F—HIIOBRICS F A TAEEKLEVEEICIEHRASTSE
UDFIETHITOENTWSIMNERLTLEEELLY,

RERAEAY ITHEMF T ETHAMN =158 . DEX410D/N— Y ZHET
RN HYET,

B—. Ao DERHTDEX410E R SN DIGEICIFHIIEHROENT
{1Z& L\, DEX410IZFDEERIT—EHTHHEITON TS LRE -
RBUIZIF—URE LENFERBADTITEFECIZSLY,

AUl BA A4 SRR EE, AR U BB, RE R
EA BB R e . IRAA IR AR 8 T4tk voe, A
VITEITARZHARTT, 35 55 e VR B B AR SRR . T Team
Durango#fi & LATRZ (2 P ARl L i, Brbh, Afox Bl dde bA
AEAAT i R (T ITi, TEEFR AR S I UL W P N 2, e S LLIE R I 4L 7
Ew SEIZTEEE

.6.

2 DLV I B e LA 7 AR T s 403, (I DEX410 7] g 2[R 4%
I gh 2 )y =M S BN L R -

R R g e 5 SR 7 R IS A I DEX410, WS 2 A - A3 shtE. B
A i Team Durango IR SE i 39 A X £ 20 28 48 FH 10 7 i £ D B 96 B3GR I B¢
1.

Assembly Zusammenbau #A3L THIIZ ZH3E

Contained in your DEX410 box are different parts bags. Each bag is
marked with a number. Within each bag are all the parts required to
complete a build-stage of the kit. As noted in ‘Before you begin’ (above),
you must ensure that you only open one bag at a time, following the
correct sequence of assembly.

Before starting each build-stage, check that you have the right quantity
and size of items for the build-stage. To assist you with the assembly
of your DEX410, we have included full-size images of all the hardware
parts laid out, so that you can place items on top of the images to check
they are the correct size/length. Other items, such as those found on the
mould tree, are also shown, but are not full-size.

Der Inhalt Ihres DEX410 Baukastens enthélt verschiede Teile-Beutel.
Jeder Beutel ist mit einer Nummer markiert. In jedem Beutel sind genau
die Teile, die sie fiir den Zusammenbau eines Bauabschnittes bendtigen.
Stellen Sie sicher, dass jeweils immer nur ein Beutel gedffnet ist, folgend
der Baustufen.

Bevor Sie mit dem Zusammenbau beginnen, stellen Sie sicher, dass alle
bendtigten Teile im Beutel enthalten sind. Um Ihnen zu helfen, haben wir
alle Teile in Originalgré3e abgebildet. So kénnen Sie lhre Teile im Zweifel
auf die Abbildung legen, um die Gré3e/Dimension zu priifen. Andere
Teile, wie Teile eines Plastik-Baums sind auch zu sehen, aber nicht in
voller GréBe.

A/ 777772
(177 LI 77



DEX410D ARy 9 RIZIEFNFNDMIL TR T v FIZME Ltz/i—Y /Ry
TRA>TEYET., TNEFAD/IR— YNV TIZIZBENT—Y ST
WET, ENVTICIEEFNFAOMILRT— DI L/ S—Y DN E L
FEIFNRyb—S3hTWET, FEHIRT—PITRER /A=Y Ny T
FTERXTY FIZIECTHRHELTLESLY,

BHILRT—CEFMBT BANERT 2/ —YDBBERA > TS
BLTLESL, AGRABICEBZNA—VYDOEYPKRERZLEHL TLE
T ELLVI—Y (B X) HESHRRIEIFZEICIE I DERIZEED
N=YEEREHLEDIETHERENARETIDOTEALTIESL,

IEHIDEXALO A [F M 2 B 2 TR AF 0 T B . DT BT bR
'y, ADEIOERE AR AL T AL . anlE] [ RT3 ]
PrPEE], R SRR AR P AT R T R, R A
BRI IAT H AR o

EE 2 AT, SRS TR 5 U AN S B B R — . 9T
A O B 5 5E BRDEXA10 20 %%, FRATSAE BT 45 L BN th 5 A 9B
JOT AR BN EE, PG H TR R 2R B . o T 2R
BRI R L 2 T3 FRAT TR R R HEAR 50 B EMELAS £ LU S B L 451 Jre
o

safety Notes - IMPORTANTII
THIS KIT IS NOT A TOY.

This kit is not intended for use by anyone under the age of 14. For
anyone under 14, adult supervision and assistance is recommended
when building and operating the kit.

This kit is a high-performance radio controlled model racing product and
could cause harm and personal injury. Team Durango Ltd accept no

.

responsibility for any injuries caused by using or making this kit.

This kit is designed for use on r/c car race tracks. It should not be used in
general public areas. Team Durango Ltd accept no responsibility for any
injuries caused by making or using this kit.

Please read this manual carefully to understand which ancillary items
(tools, electrics, electronics etc) are used with this kit. Team Durango Ltd
accept no responsibility for the operation of any such ancillary items.

It is entirely the owner’s responsibility to ensure this product is in good
working order before operation.

Many of the items in this kit are small enough to be accidentally
swallowed and are, therefore, potential choking hazards, making them
potentially fatal. Please ensure that when assembling the kit, you do so
out of the reach of small/lyoung children.

All liquids etc contained in the kit are not intended for human
consumption. Should you swallow any of the fluids supplied with the kit
(such as shock oil, differential grease etc), please consult a physician
immediately. Some of these liquids etc are flammable. Never smoke,
cause sparks or excessive heat near these items. Team Durango Ltd
accept no responsibility for any injuries caused by any of the parts
contained within or required to make the kit.

Never touch rotating parts of the car as this may cause injury.

Do not run your car in poor light or if it goes out of sight. Any impairment
to your vision may result in damage to your car or, worse, injury to others
or their property.

As a radio controlled device, your car is subject to radio interference from
things beyond your control. Any such interference may cause a loss of
control of your car, so please consider this possibility at all times.

A/ 777772
(177 LI 77



Sicherheitswarnungen S WicHTICII
Dieses Fahrzeug ist kein Spielzeug

Dieser Baukasten ist nicht geeignet fiir Jugendliche unter 14 Jahren. Bei
Jugendlichen unter 14 Jahren muss eine erwachsene Person fiir den
Zusammenbau und den Betrieb des Modells anwesend sein.

Dieses Modell ist ein Hochleistung Wettbewerbsfahrzeug und kénnte
erheblichen Schaden und Verletzungen hervorrufen. Team Durango
Ltd Ubernimmt keinerlei Haftung fur eventuelle Schaden, die beim
Zusammenbau, oder Betrieb des Modells hervorgerufen werden.

Dieses Modell ist fiir den Betrieb auf Rennstrecken ausgelegt. Es sollte
nicht auf 6ffentlichen Bereichen betrieben werden. Team Durango Ltd
libernimmt keine Verantwortung fiir den Zusammenbau, oder Betrieb
dieses Modells.

Bitte lesen Sie die Bauanleitung genau durch, um sicherzustellen, welche
weiteren Werkzeuge, oder Elektronik zum Zusammenbau und Betrieb des
Modells notwendig sind. Team Durango tUbernimmt keine Verantwortung
fur den Gebrauch dieser zusatzlichen Gegenstande.

Flir den einwandfreien Zusammenbau und Betrieb ist Modells ist alleinig
der Besitzer verantwortlich.

Einige der Bauteile sind sehr klein und kénnten eingeatmet werden,
was Erstickungen hervorrufen kénnte. Stellen Sie sicher, dass keine
Kleinkinder in die Ndhe des Arbeitsbereichen kommen kénnen.

Alle Fliissigkeiten des Baukastens sind nicht zum Verzehr geeignet.
Sollten Sie eine Flussigkeit versehendlich verschlucken, begeben Sie
sich sofort zum Arzt.

Einige Teile des Baukastens sind leicht entziindlich. Rauchen Sie niemals
beim Zusammenbau und Betrieb dieses Modells. Funken kénnten
Teile des Modells entzinden. Team Durango Ltd Ubernimmt keine

.8.

Verantwortung fiir Verletzungen, die wéhrend des Zusammenbaus, oder
Betrieb des Modells durch diese Dinge hervorgerufen werden kénnen.

Beriihren Sie niemals rotierende Teile des Modells. Dies kénnte
ernsthafte Verletzungen hervorrufen.

Betreiben Sie niemals das Modell bei schlechten Licht, oder wenn
es aulBler Sichtweite ist. Jede Stoérung lhrer Sicht, kann Ihr Modell
beschadigen, oder schlimmer noch, Personen, oder Eigentum
beschadigen.

Als ferngesteuertes Modell kann Ihr Modell Interferenzen ausgesetzt sein,
die die Kontrolle des Modells stéren kénnen. Jegliche Interferenz kann lhr
Modell auBBer Kontrolle bringen. Bitte beachten Sie stets diesen Umstand.

zeotpic -ERI
COFYMITIETIEIHNFE

AHUIOHRELHIIVARULTT, ISBLUITOEFHAHEN - ZFEAIC
BEEEICIINTREEDES - HMOTTEEELEH T ZELY,

AR EEHESERADS A2y rO—ILA—TT, FRAAEES
UEFTLBRHEETIENNHY FF, Team Durango LtdIEAE FEHH
h, FAPICRELEZOMESZBRRICHLTEEEZES LDOTESHY
FHA

AEZKEH—Fy FETEITISTFAS oSN TEY 2 F#DOBFT (AF -
BHIS%) TOETICETBELEEA,

MIMATICAR A F7ILERSHAEE. EOLSUGIE - N—UYLRBEMN
IBfE L TTF S LY, Team Durango LtdIZ#AIRFICERA LI=TEZHIZ L B
NEBRE - BEICRLTEEZZEASLOTEHY FE A,

T~

(177 LI 77



ETRNCEBTERBEROF v I &7, KEEZHERE L THSETER
BLTLEE, RCA—DEFTFETEEHROEFEDORIZITo>TL
12N

AERBIBHEDNSGENR—VEEATEY ., BRLFT EERDOAHEENE
NHYKRERBKRTYT, HIDKRICIEDBT/NESLEEFHROFOBIELE
FICHEERL TS,

RERICEENDIBRE - TOMTEHTIEHY FR-A, AH—h D

(avioAdAaIL, TIUTIVRE) #RRLEEEIZETT CICEMDE
BWEZFTTLLESIL, —EORKITABRMETT, KK - HFEDFY
BIFAN=Y LIEWWVTL £ &L, Team Durango LdiEF v RZ&EN S
N—YOREETAST-LHIELEHK - BEICHLTEEZEZAESLOT
EFHYFEEA.

EEEL TWE/RA—YVIZHEERET E2BNALHY T O THEIICAN L
TLEEL,

RICHA—HERDNZAT o B ECEBEVAY O TOETIEERTT
DTHPHLLEEL, BROBVKETETERITET EETHOR/IC
h—ZWBELEZY, AICEREADLERLY. BVERRT IRENH
YEFTDTYI CIZETEFRIELTLZEL,

RICHA—DETHEINEMSHEE ONEBRFICEIYRICA—NIV F

O—LERSBRENEICHY FT . RICHA—DETHEBICERES
REDOBKREEBB LGN OETLTIESL,

=44 - R
ArrmmIEt B Em
AT RARIEIT UL DL L8, R s G 2 RS T 12 B

HIJLEE, EOIALEART 3 SERIERT, A R AR R AR AF AR A 1 i pi st
&

9.

AP O ERE B SRR AL, R R, A IR B S A,
A HET] KX AKIK1553E . Team DurangoX T AL A 24 2H 36 sl 4 4F ik pk
I AN BATAT] BT

AP b R L S I A AR BRI T R (S8R5 . A CE — M T s A A
A7 i . Team DurangoXf TATAR A 4485 itk i A BATAT B14E .

5 55 L PRI TR U A5 o T A AR A S AR B T R B U7 8. Team
DurangoX FE A% B) T 5 2 A 24 i e i i A AS BAR A BT E

AP SEBR R RER L, S P AT 5 D1 tE.

BT EEF R BN, ATRESHRAIIAE & MG RS 5 4L
e A A, W PRSI B DL AR A

P ISR, 2R (T IS AE A LLBT Sk o

AT TS Z BT A, PR AR PTRER ST AL . A AR ) TR
BB &, T S5 N E R BRST BAL SOR PR B . BRI R B A, 152
FEGUTTHR G 55 B, B AT £ 51 R B BB KAEIAT 9. Team
DurangoXf TR AN 24 F LB i T i B 1 B AR A AR A 524

W ZITE G LA A2 Bl Y AR A O T AT A o I TARERAS R T
AL, ERATREAS IS RS R 1 2R AR m s A A i R

SR R A a7 W L P N DR e N s g A R R L B | SR et R R = o 7

XL P Y AT BE G RIS I AR e, T ST AR A W AT, S
B — TR,

S/ IYS ALY N
Ve carrr ol

(1T 1177



Symbol Reference Key Symbol Schitssel

kit.
ensure your kit is built properly.

SURLYTFLUR
The symbols below are used are various stages throughout the build of your
Paying close attention to these symbols, and following them properly, will

TS,

Die untenstehenden Symbole werden Sie in den verschiedenen Baustufen

wiederfinden. Bitte achten Sie auf diese Symbole und folgen Sie den
Anweisungen, um einen korrekten Zusammenbau |lhres Modells zu

gewébhrleisten.

PR P IS5

Ui A5 455 B
FROCURL (BS) F¥y MMOERTFT—UTHEAShTULET,
FYrEELSHMITRIBISTNSDO L URILISER LGN SMBIEED

Ko SRS e . SRR R/ T fRix e
ML E . EHGE R SRR, S I IR e R R T

of assembly

Zusammenbau

LTTF&W

Symbol Description (English) Deutsch Japanese Chinese
i SHAELE E S oY
Assembly path of one Zusammenbau-Linie von QAT < FE ﬁ;@%/m%hrﬂ
item into another einem Teil zum anderen BT AWt
Press/Insert one item into | Einsetzen, oder einpressen . . Sk HE LR /15 1R
) Lt A ~ l ~
another eines Teils in ein anderes (FHRL/HLRAL RENEHALE
|4—}| Length after assembly Lange nach Zusammenbau | £ & HBEEMKRE
> |e Gap between two items Spalt zwischen zwei Teilen | FéF@ FAHASEFE S
. . Folgen Sie dem - g
- Follow arrow for direction | ;e b ngspfeil beim ML COBRISER | el

Follow steps in this order

Reihenfolge beachten

IBFFIZfE>TL =&
L

TR Y

This is CORRECT / This
is INCORRECT

richtig / falsch

ELL / BRY

IETREF/ HiR 07 2

ol | Gear grease Getriebefett FFHTUR T
Differential Grease Differentialél 3; [t ZEHH
Thread Lock Schraubensicherungsmittel | <0 w2 %I 0B 22 AR

Pay special attention

Besondere Bedeutung

BIEELTLES
Ly

/DAL HE

Y cHLL
Remove with a file Mit Feile entfernen \’3?: ) TRURRLT T A s R
FILE &
B N Nicht im Baukasten ZOF Y MMIIFEFE | AP RS
Not Included in this kit enthalten hTHYFELEA T
&7 Use double-sided tape to | Mit doppelseitigem mET— 7 CEEL | .. s
. l O . TAPE secure Klebeband befestigen Tz W F R 12

=

=

EF= &S]



Required items (not included in kit) Double-sided Tape Cross Wrench

Motor f,./ —\
l Pinion Gear [ ! -
N\~
% ) O O
LI-PO Battery M3mm M4mm
ESC
Transmitter LI-PO LI-PO

Needlenose Pliers

SUB-C Battery

Hex Driver

®

e M1.3mm / M0.05inch
® M1.5mm ® M2mm @M2.5mm

1. (1T 1177



—

”717'5
VI IITAT7




ssembl struction

R

R/ 7777
(1T 1177




[ BAG_
A

HEX M3X3
701004x1

0

PIN M2X8
330044x1

SH M3X4
705007x1

=, ‘ [

R
BB 10X15X4
601003x2

S 10X12X0.1
310033x2

14.

10X15X4
601003

é Thread Lock
W 390006

310012

310031

310020

310031

1
3

10X15X4
003

0X12X0.1
10033

310014

M3X3
701004

1.5 mm

M3X4
705007

JEXA10

L

(1T 1177




2
| BAG
B
g
=)

4mm
710001x4

S 10X12X0.1
310033x2

S 10X12X0.2
310034x2

310030

Gear Grease
390005

310004

S 5X10X0.8
709001

5X10X0.8
330099 709001

310021

s 10X12x02 601003
310034

10X15X4

310030

X2

]

K410

A/ 777772
(1T 1177




.

Mz H H
08
M2X10
704008 /
|| 1.3 mm

GEAR DIFF AXLE
310002x4
S 4X8X0.3
709002x8
® = ‘; |
SS M2X10 PN 16 709002
704008x8 '\ | ( ; )
4X8X0.3 7 . i

7090020\

310003

>31oooz

310003

4X8X0.3
709002

310003

4X8X0.3
709002

IFFGEAR14T
10001x4

DIFFERENTIAL OIL

Front 100000CST # TD390033
Rear 50000CST # TD390031

EERR DEXA10 | ety s




310005

=

0X4 310116

5X1
5X10X4 601002
601002

2.0mm

<)
« @®

X4 -
701006 g
@ 3X3

310039

310113

©

701004 1.5mm

FRONTx1
REARx1

le

11

N

@0

.-b 2 §

84mm

|

l FRONT 310118x1 I

é Thread Lock
.] 390006

68mm

TEAM DMRANEN 28

REAR 310229x1

JEXA10

Yoz zrrrr

(1T 1177




-
¢

“I...!!gl.."'

SH M3X12
705004x3

.18.

2.0mm

Gear Grease
390005

M3X12
705004

310039

310039

FOR A DETAILED BUILD GUIDE, VISIT:
www.team-durango.com/410gearbox

J

FRONTx1
REARx 1

r D
X
g
O
L lomm

JEXA10

L

(1T 1177




320002 320004

320040

320040

M3X18
. 9"03}0131 704001
M3X8
l 704006
M3X8 M3X8
340019 704006 704006

s 150

X M3X8

SH M3X20 704006

705014x1

310156

609001

M3X20
705014

2.0mm

.19. | :KQID dlll'zz’lqn



-
Il

v

SS M3X6
704004x2

SH M3X10
704007x2

SH M3Xé6
705001x2

I
4

M3X6
704004

M3X10
704007

2.0mm

DEKAI0 F

(1T 1177

.20.




FRONT

‘ 2.0mm
@ 310039 ; 330375
11 g = 2.5 mm
; 330035

330006

___— 33003

PIVOT-BALL C
33035x4

OR

N M3 Low
715001x4

330376 2.5mm
70500

(V]

320003

Qé - 330035
/ /

M3X8

704006 715002 %
M3X8
704006

é Thread Lock 715002

330035

‘ 390006

PR DEXA10 ety s



2
il

“...[1!!.-"

SS M3X8
704006x4

SH M3X10
704007x4

© )=

SS M3X12
704003x2

22.

2.0mm

M3X8
704006

330003

M3X8
704006

330003

EXA10

A/ 777772
(1T 1177




10
"BAG |
]

SH M3X10
705005x4

.23.

2.0mm

330025

330009

JEXA10

L

(1T 1177




OB

N M3 LOW
715001x4

SH M3X12
705004x4

SH M3X18
704001x2

g (0)

SH M3X25
704002x2

M3
715001

M3
715001

M3X18

M3X18 704001

704001
2.0 mm M3X25

704002

M3X12
t7osoo4

705002

320003

EXA10

A/ 777772
(1T 1177




12
"EAG |
[F
“...[!!!.."'

S 3X6X0.5
709032x2

PIVOT BALL
A-ARM
330037x4

SS M3X8
704006x2

.25.

330038

330004

"330037

330038

330037 A<
=/
3X6X0.5

709032 330026

2.0mm

JE)

410 T
Aﬂ""’ﬁl’gﬂgaﬂ"




O|

S 3X8X1
709003x2

e

S 3X8X2.8
709005x2

SH M3X5
705006x1

.26.

L, 52mm

SUSPENSION BRACKET: RF
"+2" "-2":330008

SUSPENSION BRACKET: RR
"1":330309-1
"2":330309-2
"3":330309-3

"3 "330307

330309-3

330037/®

330005 /

2.0mm

EXA10

A/ 777772
(1T 1177




==

Z

320005

310039

27mm

320009 i —

Option

320005

390024

\20009

| :'m V= 7r77 o0

A d”l'ﬂl’fﬂ




M3X10
/ @D 705005
2.0mm \ o
T "'"1. | ‘ e

320006

K410 e e




16
"BAG |
GH
v

S 4X6X0.3
709010x2

BB 4X7X2.5
601001x4

SH M3X5
705006x2

2.0mm

M3X5
705006

M3X5
705006

340019

713001

708001

4X7X2.5
601001

340003

4X7X2.5
601001

340005

340007

.29.

EXA10

A/ 777772
(1T 1177




PIVOT BALL C
330035x2

O @i

PIVOT BALL C
330035x2

330033
S
7 330001
330001 - 701014
330033

“I..!!!!.-"

eE=<TO0

> [«
1.5mm
N M3HIGH
715002x4
é Thread Lock
8 390006

2.5mm

3X6X0.5

709032 \—

Ce.

M3X6
704004

2.0mm

M3
715002

M3
715002

3X6X2.5
602001

M3
715002

340001

330035

M3X10
704007

330035

JEXA10

A/ 777772
(1T 1177




SS M3X8
704006x2

SH M3X6
705001x4

SH M3X8
705002x2

31.

2.0mm

"23-Sanwa / KO/ JR" "24-Hitec" "25-Futaba"

M3X6
3X6X0.5 S

705001
709032 % 340007

M3X8
705002

]

I\

A/ 777772
(1T 1177




32.

2.0mm

M3X8
705002

330003

¢

M3X10
705005

JE

A

410

75.7”1

(1T 1177



(=

.33.

DEX410 Gear chart

Internal
42:17 = 2.47

Spurgear
87

Pinion

310018

A/ 777772
(1T 1177




34, U

j 'EEID N 7r77 o0

I\ dlll'ﬂllﬁﬂ




22
“BAG |
]
v

705005x2

3X15
03x2

Nwn
ox
o=

5

340019

340019

2.0mm

.395.

]

I\

410

Yoz zrrrr

(1T 1177




SB 3X
701004x2

PIN M2.0X10
310120x2

.36.

&
= Thread Lock
W 390006

310112

3X3
701004

v 83

310113

@

v

77mm

¢

1.5 mm

310114 I

JEXA10

75.7”1

(1T 1177




© U

SB 3X3
701004x2

37.

3X3
701004

o 8;

&

1.5 mm

310117
310113

@

v

REAR

[, 6Tmm N
|‘

|

310115 I

‘ Thread Lock

.1 390006

dlll'ﬂllqﬂ




v

25
“BAG |
J
v

LEFT 330016

RIGHT 330019

L 330035
M3X10
705005
S
330033 E
> 3X8X2
709004
712002
2.5mm
340071
Right
& ﬁ34ooo4
M3X8
705002
e
2.0mm

FRONT 77mm

BB 5X10X4 BB 5X13X4
601002x2 601017x2
PIN M1.7X14
310135x2
O H 330312
S 5X6X0.9
310032x2
M1.7X14
‘I:I’ E 310135
s 3X8X1 ‘5559 5X13x4
709003x2 o ;’@
s 3X8X2
709004x4
SH M3X8
705002x2
SH M3X10
705005x4
éThreadLock
W 390006
PIVOT BALL C
330035x2
113,
.38. \

A/ 777772
(1T 1177




© O

PIVOT BALL C
330035x2

Ol

S 5X7X4
714001x2

BB 5X10X4
601002x2

oL

BB 5X13X4
601017x2

.39.

NOTE

Left

M1.7X14
310135

6/§$ 330312-2

330035
5X7X4

5X13X4
601017
340071 714001
5X10X4
601002

2.5mm

Thread Lock

&
W 390006

X2

REAR 61Tmm

EXA10

A/ 777772
(1T 1177




27
“BAG |
e

SB M3X3
701004x2

40.

v
27mm |
é Thread Lock

B! 390006 330039 |l

=
330039

&

1.5 mm

JEXA10

T~

(177 LI 77




.

S 2.5X7X2.8

709006x2
PR DEX410 TR




A42.

330293

330045

G - ooy -

330293

330046

330033

FRONT

2Tmm

O D) «
2Tmm

G — RO «
STEERING 22mm

O —
REAR 20mm

= R

SWAY BAR 18mm
rronT (O =IlD) x2

]

A




{ Fe

43.

]

I\

L

(1T 1177




L

44,

Sl
—
~ =
=
o
o
=]

]

A

410

L

(1T 1177




/ ANTI ROLL BAR FRONT 1.5mm / 2

1.5 mm

3X3
701004

32
“EAG |
e

SH 3X3
701004x2

SS M3X8
704006x6

310038

3X8
02x2

~Nwn
ox
=

5

(=4

320003
e
/
M3X8 __
L 704006
= Thread Lock
W 390006

PERDEXA10 BT




U ——
330003 U0

N

sH M3X6
705001x2 01002
330003x2
1.5 mm

i Thread Lock
2.0 mm W 390006

P DEXA10 ety s



34
“EAG |
0]

S 2.6X5X0.5
709009x4

o

0 2.8X1.9
330030x8

SH M2X5
705008x4

330157x4

A47.

2.0mm

330023

330027

é Thread Lock

8 390006

330157

M2X5
705008

%»

FOR SPECIFIC SHOCK SETUPS PLEASE )
VISIT THE TEAM DURANGO WEBSITE
www.team-durango.com/in-the-pits.php )

v
330154x2
-

330331x2

AR "|I‘|"‘||““|‘|‘|||||l!|l||||l
330169x2
330332x2

JEXA10

L

(1T 1177




72

(A7 L L
(LLZLLLIT L

d"'

410

JE

48.



+

REAR
33

330312-7
0151x2

front: dark blue
rear: light blue
0 13X1
330160x4 .
FRONT
330137x2
. 330013
-
Shock QOil
[ 390023

DEXAI0 T

(7777

49.

Q




P/ P ( b 3 4 F i = L
Yy Pt 330312-4 708010
& 7/ -
~ A
| .

(o] ' 5.5 mm

N M3 HIGH
715002x4

SH M3X12

705004x2

C

SH M3X23
708010x2

A/ 777772
(1T 1177




38

“EAG |

0]
Ol

N M3 HIGH
715002x4

51,

K410 e e




39
|

SS M3X6
704004x2

2.0mm

M3X6
704004

320003

M3X6
704004

JEXA10

T~

(177 LI 77




(=E3

.93.

EXA10

L

(1T 1177




41

_BAG_

|
11

705002x2

3X6X0.5
09032x2

~Nwn

.94,

= X6X0.5
1709032~

“M3X8
—--705002

2.0mm

JEXA10 e e




42
"BAG |
[ |
“...H!!-"

SS M3X8
704006x2

320003x2

.55.

2.0mm

480001

R/ZL

(7L L
dlll'ﬂllfﬂ




.96.

402007

]

v
I\

a1

Ve carmr

(1T 1177




Exploded View

—_

R/ 7777
(1T 1177




Slipper-clutch

310012

310034

.98.

w 0
WV \

310031 i \I \
&y

310014

601003
310013

310020

310031

330044
705007

310230

701004




Front/Rear Differential

704008

709002

310003
601003 /310004 o

; /3 F
310030 3 15
= [

ﬂf:‘
310033

: 3
e 310001
s @ 310002
=~ 709001
W 330009
710001
(310002

709002

310003
709001

310001

310021

710001
330099

310003 0 310003

709002 310034

709002

.99.

601003

.

310030




Central Transmission (front / rear)

A

705004

-

705004

310039

310005

601002
6 01002 310120
@ 310116 ﬂ

310039

\09

o

310113

310039 201008 \

310229

e

701004

REAR

310118

FRONT
.60.




Front Transmission

330035
705005
330033 340004
709004
330312 340071 330016
310135 B
\ 709003
/ 310032 701004
310113
601017 @/ SISER
601002
330019 /
75005 J 310037 310114

61.




Rear Transmission

340071
330312 2
701004
. 601002
310113
310117
330035
310135 601017
310120
310115

.62.




[
Steering o o
602001
715001
709010 9
340001 \\\

(=]

\®
715001

602001 .

715001
709010

601001/‘

340001 709010 340007
330035 I 340007

704006
708001

60 1001

340005

.63.

709010

e

e ©

713001

340007

70

340003

e e

“30001

9\

|

601001

340006

1014

704004

330033 /

330001

'/330033

709032

705006

&

705006 340019

¢

709032
i 709032
- ; 705001
< @ ” / 340007
| ‘-' 705002
705001
L~ 705001 ~
709032
709032

/"

705001 705002




/ 701005

Central Assembly e V.

390024 310039

390024
320001

320009

~ 705001

{ 320001
320006

320005 310156
m 705004 715001
/ 705001 . /
320005
320001 ' e
’ 330025
320004 ‘ \ /
705014
\

310018

340019
609001

320004 320002

320040

320040

2A,

704004
04006 (04004

704001

704006

704006

. 6 4 . 704004

7
e




330003

Front Assembly LA s

310039
705005

330293

\ 37045
330293 \

330293

330006

330293

330045

704007 330035

704007
/704007

P 70400<
o=

701004
715002 11 704004

830375 704006

D330001 rF |

T
704006 330004 T ’,' i X i ; «: ] -
704006 f ' ,:' e .r'v--.",' ! i i A . 9
330048 l ; : 704006
704006 \‘ 330015 1 704006 704004 \ ?
704006 =
320003 “ 704006 330087

704006

704006 K
704006 | 704003

330046 330037
704003 330039
' 810038 /' ‘ 704006 709032 \
65 330001 \

330026 =

705002
704006 330033 701004




Rear Assembly

330293

705002

330009
715001

330376

330045

330035

330293

330003 701004 .
. 330049 330307
 @_701002 . S .
j \ ‘ o 709003
© 330003 - 330009 = ” ®
N\ A Nooos I LA Q 330041
\ / 77002 . 330037 709006
320003
330046 D
704002
705005 Q ‘ (9]
340019 \
705005
330033
245019 330001
b ; 330040
I 1
1 1
1 1
,’ ] ‘\ 701001
[ 709005
| 330037
705004
\ 705002
. 6 6 . 705002 705004 705003




Shock Assembly

330160

330157

o

330030

o

0 K 330030
\ 330023

330029

330312
330001

S

330034

.67.

-y

330013

330331
FRONT \ ®\ 705008
709009
330011
330011 \
330011 ° 330154
330027
709008

709008

330034

705008

330011

330160 705008
33015\7 \Q )
. 330013
330332 @\ 705008
330030
330030 \
° 330169
330027 330023 .

°°Q‘§m

330029

330011

REAR
330312
330001




Shock Tower Assembly

715002

715002

705004

330027

13{%
'/

BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:

/F"

705004
330

Option Parts
TD330140
TD330142
TD330141
TD330143
TD330136
TD330138
TD330137
TD330139

.68.

708010
330312-4
708010
3303124
33031\2»3
715002

45mm GREY (32gf/mm)(2pcs)

45mm LIGHT GREEN (41gf/mm)(2pcs)
45mm LIGHT BLUE (44gf/mm)(2pcs)
45mm LIGHT RED (47gf/mm)(2pcs)
45mm BLACK (49gf/mm)(2pcs)

45mm DARK GREEN (58gf/mm)(2pcs)
45mm DARK BLUE (62gf/mm)(2pcs)
45mm DARK RED (66gf/mm)(2pcs)

35

715002

705004

«

330312-3

708010

330312-4

715002

715002

330312-3
- 715002

7050.\4

330151

Option Parts

TD330150
TD330152
TD330151
TD330153
TD330146
TD330148
TD330147
TD330149

BIG BORE SHOCK SPRINGS:

BIG BORE SHOCK SPRINGS

BIG BORE SHOCK SPRINGS

}’"

708010

py

330312-4

\‘.

330011

65mm GREY (28gf/mm)(2pcs)

: 65mm LIGHT GREEN (29gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:

65mm LIGHT BLUE (32gf/mm)(2pcs)
65mm LIGHT RED (35gf/mm)(2pcs)
65mm BLACK (38gf/mm)(2pcs)

: 65mm DARK GREEN (39gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:

65mm DARK BLUE(43gf/mm)(2pcs)
65mm DARK RED (48gf/mm)(2pcs)




Final Assembly

704006

, 704006
d&

390003

- ' 320003 |
402007 / o

480001

.69.




Parts List-Standard Parts

Parts# Qty Description

TD210001
TD210012
TD210014
TD210015
TD230004
TD230005
TD230012
TD230013
TD310001
TD310002
TD310003
TD310004
TD310005
TD310012
TD310013
TD310014
TD310018
TD310019
TD310020
TD310021
TD310030
TD310031
TD310032
TD310033
TD310034
TD310038
TD310039
TD310112
TD310113
TD310114
TD310115
TD310116
TD310117
TD310118
TD310120
TD310135
TD310156

.70.

?
6
10

10
?

N N I N N i e U =N =Y L R N N N NI U N IR PN

GEARED DIFFERENTIAL (Complete set)

2.0mm CVD MID DRIVESHAFT FRONT SET (DEX410R/2010 Spec) (6pcs)
2.0mm CVD DRIVESHAFT FRONT SET (DEX410R/2010 Spec) (10pcs)
2.0mm CVD DRIVESHAFT REAR SET (DEX410R/2010 Spec) (10pcs)

1/10 ELECTRIC BIG BORE SHOCK SET: 23mm STROKE
1/10 ELECTRIC BIG BORE SHOCK SET: 31mm STROKE
DEX410 REAR ANTI-ROLL BAR SET (1.5mm)

DEX410 FRONT ANTI-ROLL BAR SET (1.5mm)

DIFF. GEAR 14T (2pcs)

GEARED DIFF. AXLE (2pcs)

DIFF. GEAR 9T (4pcs)

DIFF. RING GEAR 42T (1pc)

BEVEL GEAR 17T (1pc)

SLIPPER CLUTCH PLATE: FRONT (1pc)

SLIPPER CLUTCH PLATE: REAR (1pc)

SLIPPER NUT (1pc)

MID DRIVE CLAMP (1pc)

SLIPPER SPRING (1pc)

SPUR GEAR 87T (48DP)

DIFFERENTIAL CASE (1 set)

GEARED DIFF OUTDRIVE (2pc)

SLIPPER CLUTCH PAD (2pcs)

CRUNCH SPACER FRONT AXLE (2pcs)

SHIM 10x12x0.1mm (10pcs)

SHIM 10x12x0.2mm (10pcs)

COVER SET: (FRONT DIFF 1pc, MID DRIVE COVER 1pc)
GEAR BOX SET: FRONT & REAR

WHEELAXLE FRONT SHORT STYLE (2.0mm) (DEX410R/2010 Spec) (1pc)

DRIVESHAFT BUSHING (2.0mm) (DEX410R/2010 Spec) (2pcs)

DRIVESHAFT FRONT (2.0mm) (DEX410R/2010 Spec) (1pc)

DRIVESHAFT REAR (2.0mm) (DEX410R/2010 Spec) (1pc)

GEAR INPUT DRIVESHAFT (2.0mm) (DEX410R/2010 Spec) (1pc)
WHEEL AXLE: REAR (2.0mm) (DEX410R/2010 Spec) (1pc)

MID DRIVESHAFT LONGLIFE STEEL:FRONT (2.0mm) (DEX410R/2010 Spec) (1pc)
DRIVESHAFT PIN B-TYPE (2.0mm) (DEX410R/2010 Spec) (4pcs)

ROLL PIN 1.6x14mm (DEX410R/2010 Spec) (2 pcs)
MOTOR MOUNT PLATE (25mm) (DEX410R/2010 Spec)

Parts# Qty Description

TD310229
TD310230
TD320002
TD320003
TD320004
TD320005
TD320006
TD320009
TD320040
TD330003
TD330004
TD330005
TD330006
TD330007
TD330008
TD330009
TD330011
TD330015
TD330016
TD330019
TD330023
TD330025
TD330026
TD330027
TD330030
TD330033
TD330034
TD330035
TD330037
TD330038
TD330039
TD330040
TD330041
TD330044
TD330048
TD330049
TD330099
TD330099
TD330129

N DVVWNNNNOODSDDODDRRE A O IR ) ) ) ) ) ) ) W) WD N ) ) ) )

MID DRIVESHAFT (68mm) LONGLIFE STEEL:REAR (2.0mm)
SLIPPER OUTDRIVE REAR (Long)

ALUMINIUM CHASSIS PLATE

BUMPER & SKID PLATE SET

CHASSIS STAY POST (2pcs)

BATTERY HOLDER SET (LIPO)

BATTERY HOLDER SNAP PIN (3pcs)

BATTERY HOLDER PIN

PLASTIC SIDEPLATES (3pcs)

FRONT BULKHEAD SET

SUSPENSION HOLDER ALUMINIUM:FF
SUSPENSION ARMS REAR: 1 pair LEFT & RIGHT
SUSPENSION HOLDER ALUMINIUM: FR

REAR HUBS: 1pair LEFT & RIGHT (1degree TOE-IN)
SUSPENSION HOLDER ALUMINIUM: RF

REAR BULKHEAD SET

SHOCK CARTRIDGE & PISTON SET (4pcs)

PIVOT BALL ANTI-ROLL BAR (4pcs)

CASTER BLOCK ALUMINIUM: LEFT 1pc

CASTER BLOCK ALUMINIUM: RIGHT 1pc

SHOCK SEAL CAP ALUMINIUM (1pc)

REAR BRACE CARBON FIBRE (4mm 1pc)
SUSPENSION ARMS FRONT: 1 pair LEFT & RIGHT
SHOCK STOPPER: RUBBER (4pcs)

SHOCK O-RING (8pcs)

PIVOT BALL A-TYPE (4pcs)

PIVOT BALL B-TYPE (4pcs)

PIVOT BALL C-TYPE (4pcs)

SUSPENSION ARM PIVOT-BALL (8PCS)

HINGE PIN: FRONT SUSPENSION INNER (45mm 2pcs)
HINGE PIN: FRONT SUSPENSION OUTER (27mm 2pcs)
HINGE PIN: REAR SUSPENSION INNER (52mm 2pcs)
HINGE PIN: REAR SUSPENSION OUTER (30mm 2pcs)
SLIPPER CLUTCH PIN 2x8mm (3pcs)

ANTI ROLL BAR FRONT 1.5mm

ANTI ROLL BAR REAR 1.3mm

SHOCK SEAL O-RING (8pcs)

SHOCK SEAL O-RING (8pcs)

TURNBUCKLE - STEEL (M3x43mm) (2pcs)



Parts# Qty Description

TD330137
TD330151
TD330154
TD330157
TD330160
TD330169
TD330181
TD330293
TD330307
TD330309
TD330312
TD330330
TD330331
TD330332
TD330375
TD330376
TD340003
TD340004
TD340005
TD340006
TD340007
TD340019
TD340020
TD340071
TD390001
TD390003
TD390005
TD390006
TD390024
TD390031
TD390033
TD402007
TD480001
TD510016
TD510017
TD601001
TD601002
TD601003
TD601017

1.

MA-&AMN-\)-O-\)-OG-\J-\)SI—'-\J-\)-\J-\)—\—\-PI—‘-\J-0NM-O-Q-0-Q-OJ>I—‘OOJ>I—‘NI\)

BIG BORE SHOCK SPRINGS: 45mm DARK BLUE (62gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm LIGHT BLUE (32gf/mm)(2pcs)
BIG BORE SHOCK BODY: 23mm STROKE (1pc)

BIG BORE SHOCK PISTON SET (4 SHOCKS)

BIG BORE SHOCK CAP O-RING (8pcs)

BIG BORE SHOCK BODY: 31mm STROKE (1pc)

BIG BORE SHOCK CAP (4pcs)

HD BALL END SET (Black)

RR SUSPENSION HANGER (INSERT VERSION)

RR SUSPENSION HANGER INSERTS

PLASTIC SHOCK COLLARS,14mm HEXES & SHOCK STAND OFF SET
TURNBUCKLE B-TYPE STEEL

TITANIUM NITRIDE FRONT SHOCK SHAFT (44MM) GOLD (2pcs)
TITANIUM NITRIDE REAR SHOCK SHAFT (52MM) GOLD (2pcs)
DEX410 Carbon Fibre Front Shock Tower v2.0

DEX410 Carbon Fibre Rear Shock Tower v2.0

SERVO SAVER SPRING (1pc)

STEERING KNUCKLE BUSHING (4pcs)

STEERING AXLE: LEFT (1pc)

STEERING AXLE: RIGHT (1pc)

SERVO SAVER SET

PLASTIC STEERING BRACE, REAR CENTRE MOUNT AND GEARBOX INSERTS
STEERING PLATE (NON-MACHINED ALUMINIUM)

FRONT & REAR HUB SET v3 (FRONT 2pcs REAR 2pcs 0 Degree)
ANTENNA TUBE & CAP (1pc)

BODY SNAP PIN (10pcs)

GEAR GREASE

THREAD LOCK

PLASTIC SHIMS (15pcs)

DIFF OIL 5000cst

DIFF OIL 10000cst

DEX410 KUHLER BODY SET (Includes DECALS & MASKS)
DEX410 CLEAR REAR WING

WHEEL RIM FRONT: 14mm HEX YELLOW (2pcs)

WHEEL RIM REAR: 14mm HEX YELLOW (2pcs)

BALL BEARING : 4PCS (4x7x2.5mm)

BALL BEARING : 4PCS (5x10x4mm)

BALL BEARING : 4PCS (10x15x4mm)

BALL BEARING : 2PCS (5x13x4mm)

Parts#

TD602001
TD609001
TD701001
TD701002
TD701003
TD701004
TD701005
TD701006
TD704001
TD704002
TD704003
TD704004
TD704006
TD704007
TD704008
TD705001
TD705002
TD705003
TD705004
TD705005
TD705006
TD705007
TD705008
TD705014
TD708001
TD708005
TD708010
TD709001
TD709002
TD709003
TD709004
TD709005
TD709006
TD709009
TD709010
TD709018
TD709032
TD710001
TD712002

Qty Description

BALL BEARING FLANGED: 2PCS (3x6x2.5mm) (DEX410R/2010 Spec)
MIDDLE BULKHEAD SPACER

DROOP SCREW M3x13MM (10pcs)

SETSCREW M3x4mm (10pcs)

SETSCREW M3x5mm (10pcs)

SETSCREW M3x3mm (10pcs)

SETSCREW M3x10mm (10pcs)

SETSCREW M4x4mm (10pcs)

FLAT HEAD HEX CS SCREW M3x18mm (10pcs)

FLAT HEAD HEX CS SCREW M3x25mm (10pcs)

FLAT HEAD HEX CS SCREW M3x12mm (10pcs)

FLAT HEAD HEX CS SCREW M3x6mm (10pcs)

FLAT HEAD HEX CS SCREW M3x8mm (10pcs)

FLAT HEAD HEX CS SCREW M3x10mm (10pcs)

FLAT HEAD HEX CS SCREW M2x10mm (10pcs)
BUTTON HEAD HEX SCREW M3x6mm (10pcs)
BUTTON HEAD HEX SCREW M3x8mm (10pcs)
BUTTON HEAD HEX SCREW M3x15mm (10pcs)
BUTTON HEAD HEX SCREW M3x12mm (10pcs)
BUTTON HEAD HEX SCREW M3x10mm (10pcs)
BUTTON HEAD HEX SCREW M3x5mm (10pcs)
BUTTON HEAD HEX SCREW M3x4mm (10pcs)
BUTTON HEAD HEX SCREW M2x5mm (10pcs)
BUTTON HEAD HEX SCREW M3x20mm (10pcs)
SERVOSAVER NUT : ALUMINIUM (1pc)

M4 SERRATED LOCK NUT FOR WHEELS (DEX410R/2010 Spec) (10pcs)
SHOCK MOUNT SCREW (M3 x 23mm)

SHIM 5x10x0.8mm (10pcs)

SHIM 4x8x0.3mm (10pcs)

CASTER BLOCK SPACER 3x8x1.00mm (4pcs)
CASTER BLOCK SPACER 3x8x2.00mm (4pcs)
ALUMINIUM SPACER 8x3x3mm (10pcs)

ALUMINIUM SPACER 8x2.5x3mm (10pcs)

SHOCK PISTON WASHER: CHROME 2.5mmID (10pcs)
STEEL SHIM : BLACK 4x6x0.3mm (10pcs)

DISTANCE SHIM: STEERING PLATE 3.0x5.0x0.1mm (10pcs)
STEEL SHIM 6x3x0.5mm (20pcs)

E-CLIPS FOR DIFF 4mm ID (10pcs)

PIVOT BALL BUSHING : CONICAL 7x3x2mm (10pcs)



Parts# Qty Description

TD712003
TD713001
TD714001
TD714002
TD715001
TD715002

?
1
2
?
10
10

WHEEL DISTANCE BUSHING ALUMINIUM 6x5x1.5mm
SERVOSAVER SHAFT (1pc)

CRUNCH SPACER REAR AXLE (2pcs)

WHEEL CONE REAR

LOCK NUT M3: LOW PROFILE (10pcs)

LOCKNUT M3: STANDARD (10PCS)

Parts List-option Parts

Parts# Qty Description

TD210010
TD210013
TD220001
TD220002
TD220003
TD230001
TD230002
TD230010
TD230011
TD230027
TD230028
TD230029
TD310006
TD310007
TD310015
TD310016
TD310017
TD310022
TD310023
TD310119
TD310145
TD310151
TD310152
TD310153
TD310154
TD310155
TD310208
TD310226
TD320001

2.

?

ECN CIECIEC IS IR RN RN I e N N RN S IS IEC I IR IR IRC I IO NG )

DJOINT CENTRE DRIVESHAFT SET

2.0mm CVD MID DRIVESHAFT REAR SET (DEX410R/2010 Spec) (6pcs)

BALANCING WEIGHT SET (DEX410)

DEX410 GEAR INSERT WEIGHT SET

FLEX BRACE SYSTEM SET

TUNING SPRING SET (FRONT - all 8 pairs included)
TUNING SPRING SET (REAR - All 8 pairs included)
1/10 ELECTRIC SHOCK ABSORBER SET: FRONT
1/10 ELECTRIC SHOCK ABSORBER SET: REAR
BIG BORE SPRING SET: 45mm LENGTH (8 Pairs)
BIG BORE SPRING SET: 65mm LENGTH (8 Pairs)
BIG BORE SPRING SET: HARD 45mm LENGTH (8 Pairs)
REAR GEARBOX INSERT (LEFT - 1pc)

REAR GEARBOX INSERT (RIGHT - 1pc)

SLIPPER OUTDRIVE REAR (1pc)

CHASSIS SIDEPLATE: ALUMINUM LEFT (1pc)
CHASSIS SIDEPLATE: ALUMINUM RIGHT (1pc)
DRIVESHAFT BOOT OUTDRIVE (2pcs)
DRIVESHAFT BOOT WHEEL AXLE (2pcs)

MID DRIVESHAFT LONGLIFE STEEL:REAR (2.0mm) (DEX410R/2010 Spec) (1pc)

MACHINE CUT DIFF. RING GEAR 42T (1pc)

DJOINT DRIVESHAFT SET: DJOINT MID DRIVESHAFT FRONT
DJOINT DRIVESHAFT SET: DJOINT MID DRIVESHAFT REAR
DJOINT DRIVESHAFT SET: DJOINT RING

DJOINT DRIVESHAFT SET: DJOINT INPUT DRIVE SHAFT

MID DRIVE GEAR PLATE (ALUMINIUM) (25MM) (2010 Spec)
REAR GEAR BOX HOLDER (Aluminium)

ALLOY WHEEL HEX (14mm) 2pcs

BATTERY HOLDER SET (SUB-C)

Parts# Qty Description

SKID PLATE WEIGHT (30gm BRASS)

SIDE WEIGHTS BRASS 2pcs (24gms total BRASS)
PLASTIC BALL JOINT SET: COMPLETE 26pcs
SHOCK TOWER CARBON FIBRE: FRONT (4mm 1pc)
SUSPENSION HOLDER ALUMINIUM: RR Omm
SUSPENSION HOLDER ALUMINIUM: RR 2mm OFFSET
SHOCK CAP & SPRING BUCKET SET (4pcs)
SUSPENSION HOLDER ALUMINIUM: RR 4mm OFFSET
SHOCK BOOT: REAR (2pcs)

SHOCK BOOT: FRONT (2pcs)

SHOCK BODY ALUMINIUM: FRONT (1pc)

SHOCK BODY ALUMINIUM: REAR (1pc)

SHOCK NUT ALUMINIUM & O-RING (1pc)

SHOCK TOWER CARBON FIBRE: REAR (4mm 1pc)
SHOCK CAP O-RING 10x1mm (4pcs)

SHOCK NUT O-RING 12x1.5mm (4pcs)

SHOCK MOUNT FRONT (2pcs)

SHOCK MOUNT REAR (2pcs)

PIVOT BALL D-TYPE (4pcs)

SHOCK SHAFT : FRONT (44mm 2PCS)

SHOCK SHAFT : REAR (52mm 2pcs)

TURNBUCKLE TITANIUM (M3x43mm 2pcs)
TURNBUCKLE TITANIUM (M3x28mm 2pcs)

ANTI ROLL BAR FRONT 1.3mm

ANTI ROLL BAR REAR 1.5mm

ANTI ROLL BAR FRONT 2.0mm

ANTI ROLL BAR REAR 2.0mm

TD320007
TD320008
TD330001
TD330002
TD330010
TD330012
TD330013
TD330014
TD330017
TD330018
TD330020
TD330021
TD330022
TD330024
TD330028
TD330029
TD330031
TD330032
TD330036
TD330042
TD330043
TD330045
TD330046
TD330047
TD330050
TD330051
TD330052
TD330053
TD330054
TD330055
TD330056
TD330057
TD330058
TD330059
TD330060
TD330061
TD330062
TD330063
TD330064

NRRONRNRNNNRNRNNNDOVYINNNNANNARR AN VR OVRER 0w

SPRINGS:
SPRINGS:
SPRINGS:
SPRINGS:
SPRINGS:
SPRINGS:
SPRINGS:
SPRINGS:
SPRINGS:
SPRINGS:
SPRINGS:
SPRINGS:

FRONT 4.5X10.0X1.0MM (2pcs)
FRONT 4.5X10.0X1.1MM (2pcs)
FRONT 5.0X9.0X1.0MM (2pcs)
FRONT 5.0X9.0X1.1MM (2pcs)
FRONT 5.5X8.0X1.0MM (2pcs)
FRONT 5.5X8.0X1.1MM (2pcs)
FRONT 6.0X7.5X1.0MM (2pcs)
FRONT 6.0X7.5X1.1MM (2pcs)
REAR 5.0X11.0X1.0MM (2pcs)
REAR 5.0X11.0X1.1MM (2pcs)
REAR 5.5X10.0X1.0MM (2pcs)
REAR 5.5X10.0X1.1MM (2pcs)



Parts# Qty Description

TD330065
TD330066
TD330067
TD330068
TD330125
TD330126
TD330136
TD330138
TD330139
TD330140
TD330141
TD330142
TD330143
TD330146
TD330147
TD330148
TD330149
TD330150
TD330152
TD330153
TD330161
TD330162
TD330257
TD330258
TD330279
TD330280
TD330281
TD330282
TD330283
TD330284
TD330285
TD330286
TD340001
TD340002
TD390004
TD390018
TD390021
TD390022
TD390023

73.

NNER ROV ONNNNNNONOYONNBENNPDNNDNNDNNDNNDNNDNNDNONNDNNDN

SPRINGS: REAR 6.0X10.75X1.0MM (2pcs)

SPRINGS: REAR 6.0X9.0X1.1MM (2pcs)

SPRINGS: REAR 6.5X8.5X1.0MM (2pcs)

SPRINGS: REAR 6.5X8.5X1.1MM (2pcs)

PLASTIC CASTER-BLOCK (2pcs)

PLASTIC SUSPENSION HANGERS (6pcs)

BIG BORE SHOCK SPRINGS: 45mm BLACK (49gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm DARK GREEN (58gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm DARK RED (66gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm GREY (32gfimm)(2pcs)

BIG BORE SHOCK SPRINGS: 45mm LIGHT BLUE (44gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm LIGHT GREEN (41gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm LIGHT RED (47gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm BLACK (38gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm DARK BLUE(43gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm DARK GREEN (39gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm DARK RED (48gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm GREY (28gfimm)(2pcs)

BIG BORE SHOCK SPRINGS: 65mm LIGHT GREEN (29gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm LIGHT RED (35gfimm)(2pcs)
BIG BORE SHOCK PRELOAD NUT (2pcs)

BIG BORE SHOCK PRELOAD NUT O-RING (4pcs)
TITANIUM NITRIDE FRONT SHOCK SHAFT (44MM) BLACK (2pcs)
TITANIUM NITRIDE REAR SHOCK SHAFT (52MM) BLACK (2pcs)
BIG BORE SHOCK SPRINGS: 45mm YELLOW (72gf/mm)
BIG BORE SHOCK SPRINGS: 45mm PURPLE (78gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm LIGHT BROWN (86gfimm)
BIG BORE SHOCK SPRINGS: 45mm OLIVE GREEN (85gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm ORANGE (91gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm BORDEAUX (99gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm DARK BROWN (104gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm NIGHT BLUE (108gfimm)(2pcs)
STEERING PLATE MACHINED ALUMINIUM

SERVO MOUNT MACHINED ALUMINIUM

DIFF OIL 2000cst

LiPo FOAM SPACER

HEX-WRENCH SET (4pcs)

CROSS-WRENCH (1pc)

SHOCK OIL 250cst

Parts#

TD390024
TD390025
TD390026
TD390027
TD390028
TD390029
TD390030
TD390032
TD390034
TD390035
TD390036
TD390037
TD390038
TD390039
TD390040
TD390041
TD390042
TD390043
TD390044
TD390045
TD390046
TD390047
TD390053
TD390054
TD402001
TD490015
TD510001
TD510014
TD510015
TD510015
TD705009
TD709007
TD709008
TD711001
TD712001

Qty Description

15 PLASTIC SHIMS (15pcs)

10 ROLL PIN 1.7x10mm (10pcs)

SPRING RETAINER, BATTERY HOLDER DISTANCE BUSHING & SHIM SET
FRONT BUMPER SHIELD & GEAR COVER SET
TURNBUCKLE WRENCH 4&5mm

DIFF OIL 1000cst

DIFF OIL 3000cst

DIFF OIL 7000cst

DIFF OIL 12500cst

DIFF OIL 15000cst

DIFF OIL 17500cst

DIFF OIL 20000cst

SHOCK OIL 200cst

SHOCK OIL 300cst

SHOCK OIL 350cst

SHOCK OIL 400cst

SHOCK OIL 450cst

SHOCK OIL 500cst

SHOCK OIL 550cst

SHOCK OIL 600cst

SHOCK OIL 650cst

SHOCK OIL 700cst

TEAM DURANGO DIFF OIL SET (10pcs)

TEAM DURANGO SHOCK OIL SET (11pcs)
DEX410 CLEAR BODY SET (Included DECALS & MASKS)
DEX410 GENERIC DECAL SHEET

WHEEL HEX FRONT (2pcs)

WHEEL RIM FRONT: 14mm HEX WHITE (2pcs)
WHEEL RIM REAR: 14mm HEX WHITE (2pcs)
WHEEL RIM REAR: 14mm HEX WHITE (2pcs)
BUTTON HEAD HEX SCREW M2x6mm (10pcs)

? SERVO WASHER ALUMINIUM 6x3x0.5mm

10 SHOCK TRAVEL SPACER 7x3.3x2mm (10pcs)
10 X-RING FOR DIFF 8.8mmDia (10pcs)

4  BATTERY HOLDER ALUMINIUM BUSHING 5x2x4.5mm (4pcs)

VENRNNN D DR S D) ) ) ) ) ) ) ) ) ) ) ) ) )

A/ 777772
(1T 1177



—

”717'5
VI IITAT7




Team Durango Ltd
Team Durango Ltd is registered in Derbyshire, England, UK
Internet:

www.team-durango.com
support@team-durango.com

The contents of this owner’s manual and all associated
material are copyright © Team Durango Ltd. No part of this
owner’s manual or associated material may be reproduced
or distributed in any medium or media without the express,
written permission of Team Durango Ltd.

Team Durango Ltd

Team Durango Ltd Z52{FFfr : Derbyshire, England, UK

T TJYA |k
www.team-durango.com
support@team-durango.com

AEOAHARITEEEER K VRESATLET,
RKEDAED—BBFEI=ILELE ZTeam Durango LtdIZ & 5

EEDOFAIELICEMEE I OIFERILELFES,

Team Durango Ltd

Team Durango Ltd is in Derbyshire, England, GroBbritannien
registriert

Internet:
www.team-durango.com
support@team-durango.com

Der Inhalt dieser Bauanleitung und alles dazugehdrige
Material unterstehen dem Copyright Team Durango Ltd.

Kein Teil dieser Bauanleitung, oder dazugehédriges Material
darf weder kopiert, oder in jegliches Medium vertrieben
werden, ohne die schriftliche Zustimmung von Team Durango
Ltd.

Team Durango #E4&{5 2
Team DurangofyBx4& iitit: Derbyshire, England, UK
PILBIER

www.team-durango.com
support@team-durango.com

KRB EHMBEXEEANSE, HTBENHTeam Durangoffi
B. FKZTeam Durangoifml, ik UEMFLEES

A/ 777772
(177 LI 77



B10001

Eﬂ#/

”I'ﬂ”ﬁ”

SERIOUS ABOUT ﬂlﬂlﬂﬁ

www.team'““rangﬂ.cﬂm All rights reserved. © Copyright Team Durango 2011.



